Page of 6

HP AA979A - StorageWorks SAN Switch 2/8V Installation Instructions Manual

Hp storageworks san switch rack mount kit installation instructions (a7511-90904, june 2009).
Hide thumbs
   

Advertisement

HP StorageWorks
SAN Switch rack mount kit
© Copyright 2004-2009 Hewlett-Packard Development Company,
L.P.
Eighth edition: June 2009
The information in this document is subject to change without notice.
Printed in the US
www.hp.com
A7511-90904
This document describes how to use the SAN Switch Rack Mount Kit
(part number A7511A) to rack mount SAN switches and routers.
Use the SAN Switch Rack Mount Kit to install the following switch models:
SAN Switch 2/8V
SAN Switch 2/8
SAN Switch 2/8-EL
SAN Switch 2/16V
SAN Switch 2/16
SAN Switch 2/16N
SAN Switch 2/32
SAN Switch 4/32
SAN Switch 4/32B
4/8 SAN Switch
4/16 SAN Switch
4/64 SAN Switch
8/8 SAN Switch
8/24 SAN Switch
8/40 SAN Switch
8/80 SAN Switch
FCoE Converged Network Switch
Encryption SAN Switch
Multi-protocol (MP) Router
400 Multi-protocol (MP) Router
Supported HP custom racks
Use the SAN Switch Rack Mount Kit with the following HP StorageWorks
custom racks only:
HP 9000 Series Rack
HP 10000 Series Rack
HP 10000 G2 Series Rack
HP System/e Rack
NOTE:
In this document, "HP 10000 Series Rack" refers to both the HP
10000 Series Rack and the HP 10000 G2 Series Rack.
For the latest B-series switch product documentation, see the storage
section on the following HP website:
http://www.hp.com/support/manuals
Page 1

Advertisement

   Related Manuals for HP AA979A - StorageWorks SAN Switch 2/8V

   Summary of Contents for HP AA979A - StorageWorks SAN Switch 2/8V

  • Page 1: About This Document, Installation Instructions, Supported Devices, Related Documentation

    8/40 SAN Switch • 8/80 SAN Switch • FCoE Converged Network Switch • Encryption SAN Switch © Copyright 2004-2009 Hewlett-Packard Development Company, • Multi-protocol (MP) Router L.P. • 400 Multi-protocol (MP) Router Eighth edition: June 2009 The information in this document is subject to change without notice.

  • Page 2: Installation And Safety Guidelines

    • #2 Phillips screwdriver • 7/16-inch wrench or socket About the Plenum • Plenum (if required) “About the Plenum” on page 2 to determine if you need to in- The plenum is an air duct that attaches to the switch rails, enabling the stall a plenum before rack mounting your device.

  • Page 3

    Attach the rear mounting brackets to the rear rack uprights. Item Description • For an HP 10000 Series Rack, assemble each of the brackets using two #10-32 x 1/2-inch Phillips panhead screws with captive star lock washers and two #10 adapter washers, as Eight #10 adapter washers shown in Figure...

  • Page 4

    Assemble the outer rails as follows: Attach the left outer rail and right outer rail to the rear mounting brackets using two 1/4-20 hex nuts with captive star lock washers attached loosely, as shown in Figure 3. Do not tighten the nuts.

  • Page 5

    • To attach the inner rails to the SAN Switch 2/32, use the screw Secure the two inner rails (one on each side) to the device using holes marked 32. the appropriate number of screws. (See Table • To attach the inner rails to the 4/8, 4/16, 8/8, or 8/24 SAN For example, Figure 6 shows an inner rail attached to the MP Router...

  • Page 6: Securing The Device To The Outer Rails

    If you are installing one of the following switches, install the plenum included in the switch accessory kit: CAUTION: • SAN Switch 2/8V Verify that the open end of the plenum faces the rear of the • SAN Switch 2/16 switch.

Comments to this Manuals

Symbols: 0
Latest comments: